


 2 

10) Prices quoted shall be delivered prices, exclusive of all federal or state excise, sales, and 
manufacturer’s taxes.  The Board will assume no transportation or handling charges other than 
specified in this bid.  The Board is tax exempt by law - Article 9 of Code of Alabama (1975) - Title 11-
50-322. 

11) Prices quoted to the Water Works and Sewer Board shall remain firm for a minimum of 60 days 
from the date of opening of the bid. 

12) The delivery schedule shall be entered in the appropriate space on the proposal form.  If all items 
cannot be delivered on the same schedule, please note variances. 

13) The bidder shall assume ultimate responsibility for guaranty of all components of the equipment.  
All items furnished in accordance with these specifications shall be covered by the manufacturer’s 
and/or supplier’s standard warranty or guarantee on new equipment.  The minimum warranty 
period on new equipment must be one year unless otherwise stated. 

14) The Board reserves the right to request a demonstration of any and all items bid before making the 
award. 

15) The Board reserves the right to accept or reject any or all items covered in the request, or any 
portion(s) thereof, waive formalities or informalities, re-advertise and/or take such other steps 
decreed necessary and in the best interest of the Board.  The Board further reserves the right to 
reject any and all bids, and to waive any informality in any bid. 

16) All bids will be awarded to the lowest responsive and responsible bidder.  This determination may 
involve all or some of the following factors:  price, conformity to specifications, terms of payment, 
financial ability to meet the contract, previous performance, facilities and equipment, availability of 
repair parts, experience, delivery promise, compatibility as required, other costs, and other 
objective and accountable factors which are reasonable. 

17) All items bid will be inspected by a representative of the Water Works and Sewer Board upon 
delivery to ascertain compliance with the specifications.  Items not in compliance with the 
specifications shall be rejected until proper remedial measures are taken to assure compliance.  
Payment to the successful bidder will be made in accordance with standard payment procedures of 
the Board. 

18) Any provisions made in the Invitation for Bids supersedes any provisions outlined here in the 
General Terms and Conditions 

19) A bid bond or cashier check in the amount of 5% of bid amount shall be submitted with your 
proposal. 

20) Bidders may be disqualified, and rejection of proposals may be recommended for any of (but not 
limited to) the following causes: 

• Failure to use the bid forms furnished by the Board 

• Lack of signature by an authorized representative on the bid form 



 3 

• Failure to properly complete the bid form and vendor compliance 

• Unauthorized alteration of the bid form 

21) Bidders will submit two (2) names, addresses, telephone numbers of current users of the equipment 
proposed in the bid 

 

 

 

 

 
I HEREBY CERTIFY THAT I HAVE READ AND UNDERSTAND THESE INSTRUCTIONS 
 
 
_________________________________________ 
SIGNATURE OF BIDDER 
 
_________________________________________ 
NAME OF BIDDER (typed or printed) 
 



 4 

PROPOSAL FORM 
 
REFERENCE:  SELF-CLEANING CHANNEL SCREEN WITH WASH PRESS 
 
THE WATER WORKS AND SEWER BOARD OF THE CITY OF ANNISTON 
931 NOBLE STREET 
P.O. BOX 2268 
ANNISTON, AL 36202-2268 
 
OPENING DATE:  May 25, 2021, at 10:00 am 
 
I HEREBY SUBMIT THE FOLLOWING FOR CONSIDERATION IN ACCORDANCE WITH ALL TERMS AND 
SPECIFICATIONS OF THE ABOVE REFERENCED INVITATION FOR BID: 
 
MAKE:________________________________________________ 
 
MODEL:_______________________________________________ 
 
DELIVERY SCHEDULE: _________________________________ 
 
TOTAL PRICE:_______________________________* 
 
(*TOTAL PRICE INCLUDES SELF-CLEANING CHANNEL SCREEN WITH WASH PRESS PLUS ALL DESIGN, 
LABOR, EQUIPMENT, AND MATERIALS NECESSARY TO INSTALL) 
 
 
DELIVERY SCHEDULE SHALL BE NUMBER OF DAYS FROM DATE OF ORDER 
 
THIS BID MUST BE RETURNED ALONG WITH SETS OF DESCRIPTIVE LITERATURE WITH MANUFACTURER’S 
SPECIFICATIONS 
 
SUBMITTED BY: 
 
NAME : 
 
TITLE : 
 
CORPORATION : 
 
ADDRESS : 
 
TELEPHONE NUMBER : 
 
DATE : 
 
SIGNATURE : 
 



 5 

SECTION 11 33 00 – SELF-CLEANING ELEMENT FILTER MEDIA, CHANNEL SCREEN 

 

PART 1 - GENERAL 
 

1.1 REQUIREMENTS 

 

A. The Bidder shall supply all design, labor, equipment, and materials necessary to furnish 

and install one (1) continuous belt flow through screen, 75-degree channel screen, or 

equivalent, of such width (4 feet minimum) and discharge height as required for the channel and 

conveyor layout shown on the attached drawings.  Screen spacing shall be 6mm. The design 

shall be based on the Model STR-53-127-6L mechanical filter screen unit, as manufactured by 

Hydro-Dyne Engineering. The mechanical screen unit will consist of a frame assembly, filter 

belt/screen assembly, drive assembly, rotating brush assembly, spray assembly and discharge 

chute. 

 

B. The automatic bar/filter screen will be designed to positively clean and remove debris 

up to 7 inches in diameter from the influent stream and elements designed to retain and elevate 

debris to the discharge point of the unit where the rotating brush assembly and spray system 

cleans the elements.  

 

C. The unit shall be suitable for installation and operation in the channel depicted in the 

attached drawings.  The angle of inclination shall be 75 degrees from horizontal. The total 

discharge height of the screen, as measured from its base to the screenings discharge point, 

shall be as required to deposit debris onto the conveyor shown on the attached drawings. 

 

D. The Bidder should become familiar with existing configuration and conditions at the 

installation site at the headworks building at Choccolocco Creek WWTP, 35 Friendship Road, 

Oxford, AL 36203 to ensure that the equipment proposed will conform, adapt, and fit in the 

existing proposed space.  The Bidder is responsible for assessing all existing site conditions 

including verifying channel dimensions in order to prepare the bid.   

 

E. The attached record drawings are including in the bid package in order to help bidders 

with evaluation of existing site conditions and were not developed for design of this screen 

procurement.  Design of the screen installation is the responsibility of the Bidder.  Notes have 

been placed IN RED on the record drawings to merely convey the desire of the Owner. 

 

E. The Choccolocco Creek WWTP has an average daily flowrate of 10.7 MGD with peaks of 

approximately 36 MGD.  Treatment processes include screens, cyclonic grit removal, 4 primary 

clarifiers, 4 aeration basins, 6 secondary clarifiers, and UV disinfection.  TSS averages 112 mg/L 

and peaks periodically above 300 mg/L and rarely above 500mg/L. 

 
1.2 DESIGN REQUIREMENTS 
 

A. System Description 



 6 

1. The screen will have a continuous stainless steel belt that automatically rotates within 
the internal guide system of the static frame. 
  

2. The screen herein specified will be of the straight through type that will present a clean 
screening grid to the influent flow at all times.  

 
3. The solids will collect as a mat on the front face of the continuous belt. The belt will 

intermittently rotate and elevate the solids to the discharge point. Larger objects will be 
picked up by a series of hooks. 

 
4. The solids will be automatically removed at the top of the screen into an internal hopper 

and be fed to the screening handling system.   
 

5. The continuous belt will be directly driven by drive sprockets that shall support and 
rotate the grid assembly. 

 
6. The screen will be totally enclosed and have access covers that will be lightweight and 

easily removable for maintenance.   
 

7. The Washing Compactor will sit under the discharge point of the fine screens. 
  

8. The Washing Compactor will be adequately sized to handle all the screenings and wash 
water that will be generated by the screen at peak flow. The system will be required to 
wash the screenings to reduce the organic content and compact the remaining solids 
into a dry plug. 

 
9. The Washing Compactor will generally comprise of a screw auger rotating within the 

washing and drainage trough, a wash water system, a compaction zone and an outlet 
chute arrangement.  

 
10. All stainless steel (including frame, grid, and drive components) mentioned below as 

stainless steel shall be T304 stainless steel.  All hardware shall be T316 stainless steel. 
 

B. System Performance – The fine screening system will be designed to meet the following design 
parameters: 

 
1. Number of screens    1 
2. Peak flow per screen    21.0 MGD 
3. Velocity through the grid   6 ft/s     
4. Screen grid opening    6 mm 
5. Head loss at peak flow                  9” @ 30% blinding and 42”     

                                                                                        upstream water level. 
6. Structural design differential of frame/grid 48” minimum @ 100% blinding 
7. Drive design differential (operating)  48 inches minimum 
8. Screen grid supporting drive sprockets                 3 minimum – all stainless steel 
9. Channel width     60 inches   
10. Channel height                  66 inches 
11. Number of Washing Compactors  1 



 7 

12. Diameter of screw    8 inches 
13. Minimum diameter of shaft   2.875 inches 
14. Compactor discharge height above grade 69.5 inches 
15. Wash water requirements   26 GPM @ 40 PSI per system 
 

 

PART 2 - PRODUCTS 
 
2.1 REQUIREMENTS 

 
A. If submitted equipment requires arrangement differing from that specified, prepare and 

submit for review complete structural, mechanical, and electrical drawings and equipment lists 
showing all necessary changes and embodying all special features of equipment proposed.  
Any changes are at no additional compensation and the Manufacturer will be responsible for 
all engineering costs of redesign by the Engineer, if necessary. 
 

2.2 CONTINUOUS BELT THROUGH FLOW SCREEN 
 

A. Laced Link Grid - The Continuous Screening Belt  
 
1. The screenings belt will consist of heavy duty stainless steel laced links connected in 

parallel and separated by Delrin spacers to maintain specified opening.  Each laced link 
hook element shall be fabricated from 14 gauge (minimum) stainless steel.  Each 
straight element shall be fabricated from 16 gauge (minimum) stainless steel.  All 
elements shall be a minimum of 1 inch wide forming a slotted opening of the specified 
width and minimum 1 inch deep in the direction of flow.  Hooks on elements shall form 
horizontal lifting trays or shelves for removing large solids and rags every 8 inches.   
 

2. Links, hooks and screening lifting members must be manufactured out of stainless steel. 
Plastic is not acceptable.  

 
3. The stainless steel laced links will be connected by heavy duty stainless steel axles every 

8 inches to form a continuous belt that will rotate within the frame’s guide system. Axle 
diameter shall be a minimum 5/8 inch. The axle design will allow the row of laced links 
to pivot. The links shall support the screening grid and bear tension loads across the 
entire width and length of the screen belt. 

 
4. The axles will be extended to fix a UHMWPE guide link to the side of each row of laced 

link elements. These guides will interlock to create a continuous guide link system that 
will slide within the frame. 

 
5. Guide links shall be precision machined from solid virgin UHMWPE. Injection molded 

links are not acceptable. 
 

6. The heavy duty guide links will be minimum 2 inches thick to protect against undue 
wear from grit and will be specially machined to form a closure seal between the 
rotating belt and the static frame. 



 8 

 